

Vistide (Cidofovir) Non-Oncology Treatment Order Set

1. Patient Name:				
2. DOB:		Height (inches):		Weight (lbs):
3. Diagnosis:				
[ ] Primary ICD-10 Code:		Diagnosis description:		
[] Other ICD-10 Code:	Diagnosis description:			
4. Pre-medications:				
[] Acetaminophen:	[] 1000mg PO	[] 500mg PO		
[] Diphenhydramine:	[] 25mg PO	[ ] 50mg PO	[ ] 25mg IV	[ ] 50mg IV
[] Hydrocortisone: 100	)mg IVP			
[] Other Pre-medication	on:			
[] No Pre-medications	indicated			
5. Drug Order:				
Vistide (Cidofovir) $o$	k to substitute with ge	eneric/biosimilar		
Dose:				
Frequency:				·····
Special Instructions: _				
[] New to Therapy				
<ul><li>[ ] Continuing therapy:</li></ul>	Last Dose Received		Next	Dose Due
	ninistration as well as dru			le for educating the patient of potential risks & roceeding with Non-Oncology Infusion Referral
[] CBC & CMP & Urine	protein within 48 h	ours of each dose	9	
[ ] Other:				
[] No lab monitoring ir	ndicated			
HOA of CNY WILL NOT DRAW LAB WOR The prescribing physician is responsible				g copy to HOACNY prior to infusion as ordered above.
7. Required Baseline Lab/Te	sting have been c	ompleted:		
[ ] CBC, date:	[] CMP, date:	[ ] Urine	Protein, date:	[ ] None
8. Patient Assistance & REM	S Program Enrollr	nent		
[] Yes, patient has bee	n enrolled in		program	n. (Provide Copy Enrollment Forms)
[] No, patient has not	been enrolled in any	y programs.		
7. Physician's Name:				Phone:
Physician's Signature:				

(This drug administration order form is valid for 12 months)